Shuttle Assembly

BOTTOM WEAR PLATE

Part BOTTOM WEAR PLATE

Part Number 302097

Quantity

Price Login to view prices

SIDE WEAR PLATE

Part SIDE WEAR PLATE

Part Number 301660

Quantity

Price Login to view prices

10-24 X 1 FLAT HEAD BOLT

Part 10-24 X 1 FLAT HEAD BOLT

Part Number 950-70-364

Quantity

Price Login to view prices

10-24 SOCKET HEAD NUT

Part 10-24 SOCKET HEAD NUT

Part Number 950-70-821

Quantity

Price Login to view prices

18 INCH BOTTOM WEAR PLATE

Part 18 INCH BOTTOM WEAR PLATE

Part Number 500-10-297

Quantity

Price Login to view prices

15-1/2 INCH BOTTOM WEAR PLATE

Part 15-1/2 INCH BOTTOM WEAR PLATE

Part Number 500-10-298

Quantity

Price Login to view prices

Sort Descending

6 Item(s)

Testimonials